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( WE HEREBY CERTIFY THAT THE L!A'ITRMI. HEREIN HAS BEEN lLt‘\Db AND TESTED IN ACCORDANCE
ABOVE SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTABLE.)
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SPECIEICATION APL 5l BOPSL1) / ASTN A53 B(2012) HEAD OFFICE: SEAH TOWER, 45 YANGHWA-RO, MAPO-GU, SEOUL, KCREA _SHIPPER DUFERCO_SA
POHANG PLANT @ 136, GOEDONG-RO, NAM-GU, POHANG
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4 [isioemny| see 20 " X0.250 © X 40.000 FT 48 1,920,000 FT 45,964
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‘1 H * feld Seam Ultrasonic Test R . " W 10
? g:"ﬁer T JE| e6-H:Heat(Ladle) Analysis, P:Product Analysis «7-2: X100, 3:X1000, 4:X10000 ISSUED ACCORDING TO EN 10204 3.1
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